g B~ W DN P

©O© 00 N O

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Filed: 3/23/2020 10:26:08 AM WEQC

DRAFT 03/04/2020

CHAPTER 12
Design and Construction Standards for Public Water Supplies

Section 1. Authority.

These standards are promulgated pursuant to Wyoming Statute (W.S.) §8 35-11-101 through 35-
11-2005. Specifically, W.S. § 35-11-302 requires the administrator to establish standards for the
issuance of permits for construction, installation, or modification, or operation of any public
water supply.

Section 2. Applicability.

This Chapter applies to all permits to construct, install, modify, or operate a public water system
that are required pursuant to Wyoming Water Quality Rules and Regulations, Chapter 3.
[...]
(C)  Afloor drain shall be provided to facilitate removal of any water
on the floor.

(V) Equipment shall be provided for measuring the quantity of fluoride in the
water.

(vi)  Where the source water quality requires fluoride removal, the following
methods are acceptable:

(A)  Activated alumina, subject to the following requirements:

12-55



2162
2163
2164
2165
2166
2167
2168
2169
2170
2171
2172
2173
2174
2175
2176
2177
2178
2179
2180
2181
2182
2183
2184
2185
2186
2187
2188
2189
2190
2191
2192
2193
2194
2195
2196
2197
2198
2199
2200
2201

DRAFT 03/04/2020

()] Activated alumina may be employed in open gravity filter
tanks or pressure filter tanks. The minimum media depth shall be five (5) feet. The units shall not
be loaded at a rate exceeding four (4) gallons per minute per square foot;

(1) The activated alumina media shall be in mesh sizes ranging
from #28 to #48; and

(1) Regeneration facilities, including both weak caustic and
weak acid systems, shall be provided to regenerate the media.

(B)  Bone char filtration or lime softening with magnesium addition.
(o) Stabilization treatment shall comply with the following requirements:

Q) Stabilization by carbon dioxide addition shall comply with the following
requirements:

(A)  Recarbonation basin design shall provide a minimum total
detention time of twenty (20) minutes. Two (2) compartments consisting of a mixing
compartment having a detention time of at least three (3) minutes and a reaction compartment
are required. Each compartment shall have a minimum depth of eight (8) feet;

(B)  Plants generating carbon dioxide from combustion shall have top
recarbonation tanks in order to dissipate carbon monoxide gas. Care shall be taken to prevent the
basin off-gases from entering any treatment plant structure; and

(C)  The recarbonation basin shall be sloped to a drain.

(i) Where stabilization is by acid addition, facilities shall be provided for
feeding both acid and alkalinity, such as sodium carbonate, lime, or sodium bicarbonate.

(iii)  The feeding of polyphosphates may be used for sequestering calcium in
lime softened water, for corrosion control, and in conjunction with alkali feed following ion
exchange softening. Chlorination equipment and feed points shall be available to chlorinate the
phosphate solution tank to maintain a ten (10) mg/L free chlorine residual and to maintain a 0.5
mg/L residual in the distribution system.

(iv)  Unstable water created by ion exchange softening shall be stabilized by an
alkali feed. An alkali feeder shall be provided for all ion exchange water softening plants.

12-56



2202
2203
2204
2205
2206
2207
2208
2209
2210
2211
2212
2213
2214
2215
2216
2217
2218
2219
2220
2221
2222
2223
2224
2225
2226
2227
2228
2229
2230
2231
2232
2233
2234
2235
2236
2237
2238
2239
2240

DRAFT 03/04/2020

(V) Laboratory equipment shall be provided for determining the effectiveness
of stabilization treatment. This shall include testing equipment for hardness, calcium, alkalinity,
pH and magnesium, as a minimum.

(p) Provision shall be made for the control of taste and odor at all surface water
treatment plants. Taste and odor control equipment shall comply with the following
requirements:

Q) The following control processes may be used to control taste and odor:

(A)  Chlorination may be used for the removal of some objectionable
odors. Two (2) hours of contact time must be provided to complete the chemical reactions
involved;

(B)  Chlorine dioxide may be used in the treatment of any taste and
odor that is treatable by an oxidizing compound. Provisions shall be made for proper storing and
handling of the sodium chlorite to eliminate any danger of explosion;

(C)  Powdered activated carbon may be used, subject to the following
requirements:

m Provisions shall allow the addition of carbon to the
presedimentation basin influent, rapid mix basin, and clarifier effluent;

(1) Carbon feed equipment shall be capable of feeding from
zero (0) to forty (40) mg/L at plant design flows.; and

(1) Provision shall be made for adequate dust control.
Powdered activated carbon shall be handled as a potentially combustible material. It shall be
stored and used in a building or compartment as nearly fireproof as possible. Carbon feeder
rooms shall be designed in accordance with the requirements of the National Electric Code for
hazardous locations, Class 1, Groups C and D, Division 1;

(D)  Granular activated carbon adsorption units by open or closed
carbon contacting may be used for taste and odor control by adsorption of organics. The loading
rate shall not exceed ten (10) gpm/ft2. The minimum empty bed contact time shall be twenty (20)
minutes. Provisions shall be made for moving carbon to and from the contactors.

12-57



2241
2242
2243
2244
2245
2246
2247
2248
2249
2250
2251
2252
2253
2254
2255
2256
2257
2258
2259
2260
2261
2262
2263
2264
2265
2266
2267
2268
2269
2270
2271
2272
2273
2274
2275
2276
2277
2278

DRAFT 03/04/2020

(E)  Potassium permanganate may be used. The application point shall
be in the raw water or ahead of the clarifier influent. Facilities shall be capable of feeding not
less than ten (10) mg/L of permanganate; or

(F)  Ozone may be used. Thirty (30) minutes of contact time must be
provided to complete the chemical reactions involved. The facilities shall be capable of an
applied ozone feed rate of fifteen (15) mg/L minimum.

(i) Plants treating water that have documented taste and odor problems shall
be provided with equipment that makes available at least two (2) of the control processes listed
in paragraph (i) of this Section 9(p).

(@ A microscreen may be used as a mechanical supplement to treatment. The
microscreening shall be capable of removing suspended matter from the water by straining. It
may be used to reduce nuisance organisms and organic loadings. It shall not be used in place of
filtration or coagulation.

Q) Screens shall be of a corrosion-resistant material, plastic or stainless steel.

(i)  Bypass piping shall be provided around the screen unit.

(iii)  Protection against back siphonage shall be provided when potable water is
used for washing the screen.

(iv)  Washwaters shall be wasted and not recycled to the microscreen.
(9] Granular carbon adsorption may be used for organics removal.

Q) Water to be treated may be contacted with granular activated carbon. The
pH of the water to be treated shall be less than 9.0. The turbidity of the applied water shall be
less than two (2) TU when packed beds are used.

(i) The carbon beds or columns shall provide a minimum of twenty (20)
minutes of empty bed contact time at design flow. Surface loading rates shall not exceed 10

gpm/ft2.

(iii)  Carbon beds or columns shall be designed as follows:

12-58



2279
2280
2281
2282
2283
2284
2285
2286
2287
2288
2289
2290
2291
2292
2293
2294
2295
2296
2297
2298
2299
2300
2301
2302
2303
2304
2305
2306
2307
2308
2309
2310
2311
2312
2313
2314
2315
2316
2317

DRAFT 03/04/2020

(A)  If an upflow countercurrent contactors is used, it may be either
packed or expanded and a single unit is acceptable. If a downflow contactor is used, two or (2)
more beds in parallel are required.

(B)  Contactors may be designed as open gravity units, or pressure
beds. They may be constructed of concrete, steel, or fiberglass-reinforced plastic. Steel vessels
shall be protected against corrosion by coaltar epoxy coating, rubber or glass lining, or other
means.

(C)  All carbon beds or columns shall be equipped with provisions for
flow reversal and bed expansion. Combination downflow filter contactors shall have
backwashing facilities to provide up to fifty (50) percent bed expansion and shall meet the same
backwash criteria as rapid rate filters in Section 9(h)(ii)(B)(IV) of this Chapter.

(D)  Inlet and outlet screens shall be #304 or #316 stainless steel or
other suitable materials.

(E)  Carbon beds and columns shall have a means for removing spent
carbon and introducing makeup or regenerated carbon.

(F) Pressure contactors shall be equipped with air-vacuum release
valves fitted with a stainless steel screen, slot size 0.14 inches, to prevent plugging with carbon.

(s) Wastes shall be handled and disposed of as follows:

Q) The sanitary and laboratory wastes from water treatment plants, pumping
stations, or simple well systems, shall not be recycled to any part of the water plant. Waste from
these facilities must be discharged directly to a sanitary sewer system when feasible, or to an on-
site waste treatment facility permitted by the Wyoming Department of Environmental Quality.

(i) The brine waste from ion exchange plants, demineralization plants, and
other similar facilities, may not be recycled to the plant. Where discharging to a sanitary sewer, a
holding tank shall be provided to prevent the overloading of the sewer or interference with the
waste treatment processes. The effect of brine discharge to sewage lagoons may depend on the
rate of evaporation from the lagoons. Where disposal to an offsite waste treatment system is
proposed, the sewer and treatment facility shall have the required capacity and dilution
capability. The impact of any treatment system discharge will be evaluated by the Wyoming
Department of Environmental Quality reviewing engineer.

12-59



2318
2319
2320
2321
2322
2323
2324
2325
2326
2327
2328
2329
2330
2331
2332
2333
2334
2335
2336
2337
2338
2339
2340
2341
2342
2343
2344
2345
2346
2347
2348
2349
2350
2351
2352
2353
2354
2355
2356
2357

DRAFT 03/04/2020

(iii)  Acceptable methods of treatment and disposal of lime softening sludge
are:

(A)  Sludge lagoons, provided that:
()] Lagoons shall provide a surface area of 0.7 acres per
million gallons per day (average daily demand) per 100 mg/L of hardness removed, based on a
usable lagoon depth of five (5) feet;

(1 At least two (2) lagoons shall be provided,;

(1) An acceptable means of final sludge disposal shall be
provided;

(IV)  Provisions must be made for lagoon cleaning that requires a
minimal amount of equipment and procedures;

(V)  Lagoons shall be located above the 100-year flood
elevation or adequately protected from the 100-year flood,;

(VI)  There shall be means of diverting surface water runoff so
that it does not flow into the lagoons;

(VI) Minimum free-board of three (3) feet shall be present in the
lagoons;

(V) An adjustable decanting device for recycling the overflow
shall be present; and

(IX)  There shall be an accessible effluent sampling point.
(B)  Land application of liquid lime softening sludge;
(C)  Disposal at a landfill;
(D)  Mechanical dewatering of sludge; or
(E)  Recalcination of sludge; and

(F) Lime sludge drying beds shall not be used.

12-60



2358
2359
2360
2361
2362
2363
2364
2365
2366
2367
2368
2369
2370
2371
2372
2373
2374
2375
2376
2377
2378
2379
2380
2381
2382
2383
2384
2385
2386
2387
2388
2389
2390
2391
2392
2393
2394
2395
2396

DRAFT 03/04/2020

(iv)  Acceptable methods of treatment and disposal of alum sludge are as
follows:

(A)  Lagooning may be used as a storage and interim disposal method
for alum sludge. The volume of alum sludge storage lagoons shall be at least 100,000 gallons per
1,000,000 gpd of treatment plant capacity.

(B)  Discharge of alum sludge to sanitary sewers may be used only
when the sewage system has the capability to adequately handle the flow and sludge.

(C)  Mechanical dewatering of sludge may be employed.
(D)  Alum sludge drying beds may be used.

(E)  Alum sludge may be acid treated and recovered.

(F) Disposal at a landfill.

(V) Waste filter washwater from iron and manganese removal plants may be
disposed of as follows:

(A) By sand filters, provided that:

()] Sand filters should have a total filter area of not less than
100 square feet in a minimum of two (2) compartments. The filter shall have sufficient surface
area and capacity to contain, in a volume of two (2) feet above the level of the sand, the entire
volume of washwater produced by washing the production filters;

(1) The filter shall not be subject to flooding by surface runoff
or flood waters;

(1) Finished grade elevation shall be such as to facilitate
maintenance, cleaning and removal of surface sand as required;

(IV)  The filter media shall consist of a minimum of twelve (12)
inches of sand, 3 inches of supporting small gravel or torpedo sand, and nine (9) inches of gravel
in graded layers. All sand and gravel shall be washed to remove fines. Filter sand shall have an
effective size of 0.3 to 0.5 mm and a uniformity coefficient not to exceed 3.5;

12-61



2397
2398
2399
2400
2401
2402
2403
2404
2405
2406
2407
2408
2409
2410
2411
2412
2413
2414
2415
2416
2417
2418
2419
2420

2421
2422

2423
2424
2425
2426
2427
2428
2429
2430
2431
2432
2433
2434
2435
2436

DRAFT 03/04/2020

(V)  The filter shall be provided with an underdrain collection
system, and provision shall be made for an accessible sample point;

(VI)  Overflow devices from these filters shall not be permitted;

(VII) Where freezing may occur, provisions shall be made for
covering the filters during the winter months; and

(V) Iron and manganese waste filters shall provide an
atmosphere air break between adjacent compartments that contain finished water and unfiltered
water.

(B) By washwater recovery lagoons provided that:

m Decanted filter backwash wastewater from the lagoons
shall be recycled to the head of the plant;

(1) Lagoons shall provide 250,000 gallons of storage for each
1,000,000 gallons per day of treatment capacity; and

(1) Lagoons shall have a minimum usable depth of three (3), a
length four (4) times the width, and a width of at least three (3) times the water depth.

(C) By discharge to a sewer system.

Section 10.  Chemical Application.

€)) Chemicals shall be applied by such means as to prevent backflow or back
siphonage between multiple points of feed through common manifolds.

(b) General design of chemical application equipment shall be such that:

Q) Feeders will be able to supply the necessary amounts of chemical
throughout the feed range at all times;

(i) Chemical contact materials and surfaces are resistant to the
aggressiveness of the chemical solution;

(iii))  Corrosive chemicals are introduced in such a manner as to
minimize potential for corrosion;

12-62



2437
2438
2439
2440
2441
2442
2443
2444
2445
2446
2447
2448
2449
2450
2451
2452
2453
2454
2455
2456
2457
2458
2459
2460
2461
2462
2463
2464
2465
2466
2467
2468
2469
2470
2471
2472
2473
2474
2475

DRAFT 03/04/2020

(iv)  Chemicals that are incompatible are not stored or handled together;

(V) All chemicals are conducted from the feeder to the point of
application in separate conduits;

(vi)  Chemical feeders and pumps operate at no lower than twenty (20)
percent of the feed range; and

(vii)  Slurry type chemicals, especially lime, are fed by gravity where
practical.

(©) Chemical application facility design shall comply with the following
requirements:

Q) A separate feeder shall be provided for each chemical applied;
(i) Feeders:
(A)  May be manually or automatically controlled, but:

m Automatic controls shall be designed to allow override by
manual controls; and

(1) Where plant flow rates are not manually controlled,
chemical feed rates shall be automatically proportioned to flow.

(B)  Shall have calibration cylinders for each chemical system, enabling
exact measurement of chemical feed dose; and

(C)  Dry chemical feeders shall:
m Measure chemicals volumetrically or gravimetrically;

(1)  Be provided with a solution water system and mixer in the
solution tank; and

(1) Completely enclose chemicals to prevent emission of dust
to the operating room.

12-63



2476
2477
2478
2479
2480
2481
2482
2483
2484
2485
2486
2487
2488
2489
2490
2491
2492
2493
2494
2495
2496
2497
2498
2499
2500
2501
2502
2503
2504
2505
2506
2507
2508
2509
2510
2511
2512
2513
2514
2515

DRAFT 03/04/2020

(iv)  Positive displacement pumps shall be sized for the maximum pressure at
the point of injection. A backpressure valve shall be provided in instances where chemicals can